Model No.2704N 260MM TABLE SAW

7




Model No.2704N 260MM TABLE SAW

107

110111
im'[[[r 108 1%®
VNS
.\ 112

13

Q




Model No.2704N 260MM TABLE SAW




Model No.2704N 260MM TABLE SAW




Model No.2704N 260MM TABLE SAW

Position Ré;‘iéér ooce Description Echange| QTE |New/Old| Option 1 | Option 2 | COMMENTAIRE
001 123998-5 | SAFETY GUARD ASSEMBLY 1
D10 INC. 2-10,12-28,338-343
002 268135-5  |AXE 1 1 P5
003 253758-2  |RONDELLE PLATE 10 1 P2
004 418910-1  |CARTER LATERAL 2704 1 x |2 P15
004-1 |458606-2 |SUB COVER X 1
005 457741-3  |COVER 1
006 813L22-1  |CAUTION LABEL 1
007 253758-2 | RONDELLE PLATE 10 1 P2
008 961015-1  |CIRCLIP E-9 1 65 P1
009 890408-4  |CAUTION LABEL 1
010 251558-4 | TORX-PLUS BOLT M6X50 1
012 941151-9  |RONDELLE PLATE 6 1 0 P1
013 457740-5 |TOP GUARD 1
014 911138-5 | VIS TETE RONDE M4X20 1 P1
015 931102-0  |ECROU HEX STANDARD 4 1 P1
016 344533-8  |COLLAR 1
017 326990-2  |SLEEVE 6 1
018 326990-2  |SLEEVE 6 1
019 344533-8  |COLLAR 1
020 941151-9  |RONDELLE PLATE 6 1 0 P1
021 252014-7  |ECROU HEXAGONAL M6 1 65 P2
022 817G70-2  |INDICATION LABEL 1
023 345583-6  |LEVIER 2704 1 P1
024 951104-0  |RESSORT 4-12 1 0 P1
025 326989-7  |LOCK SHAFT 1
026 253731-2 | RONDELLE PLATE 8 1 65 P2
027 347233-9  |FINGERR 1
028 326991-0  |SLEEVE 8 1
029 265995-6 | VIS 4X18 2 x |0 P1
029-1 |265A48-7 |TAPPING SCREW 4X18 o 2
030 416341-8 | COUVERCLE 1 1 P6
031 265995-6 | VIS 4X18 2 x |0 P1
031-1 |265A48-7 |[TAPPING SCREW 4X18 o) 2
032 687054-0 |BARRETTE FIXATION 20MM 1 0 P3
033 154602-5 |CARTER MOTEUR CPL 2704 1 13 P23
C10 |643653-8 |PORTE-CHARBON 6.5-13.5 2 P7
034 181044-0 /o) DE CHARBON CB153 1 4 P13
035 6436504 gggCHON PORTE-CHARBON ) 1 P4
036 911383-2 | VIS M6X60 4 65 P2
037 266029-8 | VIS 5X65 2 x |1 P5
037-1 |266352-1  |VIS 5X65 o) 2 0 P1
038 599546-6  |INDUCTEUR 2702 1 P29
C10 |654020-2 |CONNEXION CB5 2 1 P1

Please order the parts with part number. Print Date 27/1/2020




Model No.2704N 260MM TABLE SAW

Référence

Position bidce Description Echange| QTE |New/Old| Option 1 | Option 2 | COMMENTAIRE
C20 |654553-7 CONNEXTION 34137 2 0 P1
039 416331-1 CLOISON 1 1 P5
040 211228-7 ROULEMENT A BILLES 6202DDW 1 45 P19
041 253147-1 RONDELLE PLATE 15 1 0 P1
042 518765-5 INDUIT 2704 1 P31
D10 INC. 40,41,43,44,102
043 6816409 RONDELLE ISOLATION 1 65 P1
044 211088-7 ROULEMENT A BILLES 6000DDW 1 P20
045 253198-4 RONDELLE PLATE 18 1 65 P2
046 261129-9 JOINT 18 1 0 P1
047 251559-2 TORX-PLUS BOLT M6X20 1
048 921331-3 VIS M6X20 2 0 P1
049 347235-5 PRESSURE PLATE 1
050 319602-4 KNIFE HOLDER 1
052 251559-2 TORX-PLUS BOLT M6X20 1
053 9223340 VIS M6X20 2 0 P1
054 |344536-2 |FHAT.DE CARTER 1 8 P18
055 911213-7 VIS HEX M5X12 1 0 P1
056 126760-7 GEAR HOUSING COMPLETE 1
C10 |263005-3 CHEVILLE CAOUTCHOUC 6 1 65 P2
057 323736-7 GUIDE D'AXE 2 P18
058 266040-0 VIS CT 4X25 8 P1
059 416340-0 GUIDE 4 P3
063 211051-0 ROULEMENT A BILLES 609LLB 1 45 P19
064 154595-6 PIGNON CPL 2704 1 9 P25
D10 INC. 65-68
065 226602-6 PIGNON 42 2704 1 85 P16
066 267170-0 RONDELLE 34 1 1 P6
067 211278-2 ROULEMENT A BILLES 6203DDW 1 45 P19
068 324556-2 AXE 2704 1 4 P13
069 316933-2 PALIER DE ROULEMENT 1 P12
070 9112331 VIS TETE RONDE M5X20 4 0 P1
071 931502-4 ECROU HEX STANDARD M10 1 65 P2
072 266040—0 VIS CT 4X25 2 0 P1
073 322968-3 AXE FILETE 1 8 P18
074 961016-9 BAGUE D'ARRET E-10 1 0 P1
075 416339-5 SUPPORT D’AXE 1 0 P3
076 941302-4 RONDELLE 12 1 0 P1
077 226747-0 PIGNON 1 8 P18
078 951116-3 GOUPILLE ELAS-4-20 1 1 P4
079 226747-0 PIGNON 1 8 P18
080 9413024 RONDELLE 12 1 0 P1
081 951116-3 GOUPILLE ELAS-4-20 1 1 P4
082 324562-7 VIS DE LEVIER 2704 1 0 P3

Please order the parts with part number.

Print Date 27/1/2020




Model No.2704N 260MM TABLE SAW

Position Ré;‘iéér ooce Description Echange| QTE |New/Old| Option 1 | Option 2 | COMMENTAIRE
083 253024-7 |RONDELLE PLATE 10 2 0 P1
084 231315-6  |RESSORT 14 6710DW 1 1 P4
085 322967-5 |AXE VERROUILLAGE 1 8 P18
086 922232-8 | VIS TETE HEXAGONAL M5X20 1 0 P1
087 272248-6  |LEVIER DE BLOCAGE 120 1 1 P5
C10 |931202-6 | ECRON HEX STANDARD 1 )
088 324563-5  |TIGE 1 1 P4
089 266034-5 | VIS M4X16 2 0 P1
090 253143-9  |RONDELLE PLATE 12 1 65 P2
091 213107-5  |O'RING 12 1 65 P2
092 253052-2 | RONDELLE SP 12 1 65 P2
093 214114-1  |COUSSINET 12 1 65 P2
094 345520-0  |REGLE 1 65 P2
095 344543-5 |ONGLET 1 0 P3
096 922103-9  |HEX VIS M4X6 1 65 P2
097 271074-0  |MANIVELLE 60 2704 1 1 P5
c10 |931202-6 E:C>F;(5)g1 X STANDARD 1 )
098 911223-4 | VIS HEX M5X16 1 0 P1
099 251382-5  |VIS 1 65 P2
100 271423-1  |BOUTON 32 2704 1 0 P3
101 267010-2  |RONDELLE PLATE 5 1 65 P2
102 240003-4  |VENTILATEUR 80 1 2 P9
103 271073-2  |POIGNEE DE REGLAGE 1 2 P7
104 224482-4  |FLASQUE EXTERIEUR 53 1 P12
105 252155-9  |ECROU M12-19 1 1 P5
106 224401-0  |FLASQUE INTER 53 2704 1 1 P6
107 273523-3  |POIGNEE 1 0 P1
108 345534-9  |POIGNEE PLATE 2704 1 1 P6
109 257161-9  |ENTRETOISE 1 1 P6
110 941051-3  |RONDELLE PLATE MX4 1 0 P1
111 922116-0 | VIS M4X12 1 0 P1
112 252130-5 |ECROU HEX M10 1 1 P5
113 941251-5 |RONDELLE PLATE 10 2 65 P2
114 911223-4 | VIS HEX M5X16 4 0 P1
115 345539-9 | SUPPORT DE LEVIER 2704 1 1 P5
116 345534-9  |POIGNEE PLATE 2704 1 1 P6
117 257161-9  |ENTRETOISE 1 1 P6
118 941051-3  |RONDELLE PLATE MX4 1 0 P1
119 922116-0 | VIS M4X12 1 0 P1
120 257753-4  |ENTRETOISE 10 2704 1 0 P1
121 265536-8 | VIS M16X65 1 1 P5
122 273523-3  |POIGNEE 1 0 P1
123 265382-9 | VIS M5X10 1 0 P1
124 324559-6  |SUPPORT 2704 1 0 P1

Please order the parts with part number. Print Date 27/1/2020




Model No.2704N 260MM TABLE SAW

Position Ré;‘iéér ooce Description Echange| QTE |New/Old| Option 1 | Option 2 | COMMENTAIRE
125 233229-5 |RESSORT 8 1 0 P1
126 418655-1  |SUPPORT TIGE 1 0 P3
127 418655-1  |SUPPORT TIGE 1 0 P3
128 345535-7  |PLAQUE 2704 1 0 P1
130 922116-0 | VIS M4X12 2 0 P1
131 922116-0 | VIS M4X12 1 0 P1
132 941051-3  |RONDELLE PLATE MX4 1 0 P1
133 257161-9  |ENTRETOISE 1 1 P6
134 324675-4  |TIGE DE LIASON 2704 1 0 P3
135 324673-8  |TIGE DROITE 2704 1 1 P5
136 324674-6 | TIGE GAUCHE 2704 1 0 P3
137 911128-8 | VIS TETE RONDE M4X16 2 0 P1
138 911128-8  |VIS TETE RONDE M4X16 2 0 P1
140 922116-0 | VIS M4X12 2 0 P1
141 922116-0 | VIS M4X12 1 0 P1
142 941051-3  |RONDELLE PLATE MX4 1 0 P1
143 257161-9  |ENTRETOISE 1 1 P6
144 324675-4  |TIGE DE LIASON 2704 1 0 P3
145 911128-8 | VIS TETE RONDE M4X16 2 0 P1
146 418655-1  |SUPPORT TIGE 1 0 P3
147 911323-0  |VIS HEX M6x16 2 0 P1
148 687049-3  |BARRE DE FIXATION 1 0 P1
149 251308-7 | VIS M4X10 1 0 P1
150 664094-5 |CABLE (NO 3) 1

151 345628-0  |PLAQUE 2704 1 2 P10
152 416333-7  |PEIGNE 1 1 P5
153 911213-7 | VIS HEX M5X12 2 0 P1
154 418655-1  |SUPPORT TIGE 1 0 P3
155 233229-5 |RESSORT 8 1 0 P1
156 324559-6 | SUPPORT 2704 1 0 P1
157 265382-9 | VIS M5X10 1 0 P1
158 911128-8 | VIS TETE RONDE M4X16 2 0 P1
159 318020-3  |SUPPORT 1 P5
160 344529-9  |SUPPORT 2 65 P2
161 232174-1  |RESSORT PLAT 2 65 P2
162 345535-7  |PLAQUE 2704 1 0 P1
163 416439-1 | GUIDE DE POUSIERRE 1 1 P4
164 266034-5 | VIS M4X16 2 0 P1
165 318253-0  |DEMI CARTER D’ASPIRATION 1 13 P23
166 418917-7  |JOINT DE JONCTION 1 1 P5
167 266061-2 | VIS 4X8 2 0 P1
168 154599-8 | JOURE DE CARTER CPL 2704 1 5 P17
169 911114-9 | VIS M4X10 1 0 P1
170 911333-7 | VIS M6X20 4 0 P1
171 416332-9 | SUPPORT DE CADRE 2 2 P7

Please order the parts with part number. Print Date 27/1/2020




Model No.2704N 260MM TABLE SAW

Position Ré;‘iéér ooce Description Echange| QTE |New/Old| Option 1 | Option 2 | COMMENTAIRE
172 265460-5  |HEX VIS M6X20 2 0 P1
174 266300-0 | VIS 4X18 2 0 P1
175 413097-4  |PLAQUE 1 2 P15
176 266035-3 | VIS 5X12 4 0 P1
177 418918-5 |CARTER D'INTER 2704 1 1 P6
178 682511-3  |PASSE FILS 1 x |2 P7
178-1 |682103-8 |GROMMET < 1
179 265995-6 | VIS 4X18 2 x |0 P1
179-1 |265A48-7 |TAPPING SCREW 4X18 0 2
180 687054-0 |BARRETTE FIXATION 20MM 1 0 P3
181 418912-7  |SUPPORT D'INTER 2704 1 P10
183 265995-6 | VIS 4X18 2 x |0 P1
183-1 |265A48-7 |TAPPING SCREW 4X18 0 2
184 682511-3  |PASSE FILS 1 x |2 P7
184-1 |682103-8 |GROMMET < 1
185 265995-6 | VIS 4X18 2 x |0 P1
185-1 |265A48-7 |TAPPING SCREW 4X18 0 2
186 687052-4  |BARRETTE FIXATION 20mm 1 0 P1
190 266192-7  |VIS AUTOFOREUSE 4X14 3 0 P1
191 816844-6  |ECHELLE GRADUEE 2704 1 0 P3
192 251308-7 | VIS M4X10 1 0 P1
193 911253-5 | VIS TETE RONDE M5X30 2 0 P1
194 418908-8 |EMBOUT DE PROTECTION 2704 1 0 P3
195 922146-1 | VIS TETE CREUSE 4X25 1 65 P2
196 154705-5 ZR%I‘% DE GUIDAGE AVANT CPL ] » 29
C10 [816843-8 |OUTER SCALE PLATE 1
199 317877-9  |TABLE 1 1 P30
200 158952-0 | TABLE COMPLETE 1
201 922126-7  |VIS TETE HEX M4x16 1 0 P1
202 158104-3 | RAIL AVANT COMPLET 2704 1 9 P25
203 911233-1 | VIS TETE RONDE M5X20 4 0 P1
206 418907-0  |EMBOUT DE PROTECTION 1 0 P3
207 265045-7  |VIS A TETE CYLINDRIQUE L6 2 0 P1
208 126901-5 |PARE ECLAT 1
210 213023-1 | O RING 20 HR3000C 1 0 P1
211 319717-7 |CENTER COVER 1
212 266264-8 | VIS HEXAGONAL M5X6 4 0 P1
214 418907-0  |EMBOUT DE PROTECTION 1 0 P3
215 911233-1 | VIS TETE RONDE M5X20 4 0 P1
216 317867-2  |RAIL DE GUIDAGE ARRIERE 2704 1 1 P20
217 345529-2  |CALE DE BLOCAGE 2704 1 0 P1
218 251308-7 | VIS M4X10 1 0 P1
220 922126-7  |VIS TETE HEX M4x16 1 0 P1
221 158103-5 | RAIL ARRIERE COMPLET 2704 1 9 P25

Please order the parts with part number. Print Date 27/1/2020




Model No.2704N 260MM TABLE SAW

Position Ré;‘iéér ooce Description Echange| QTE |New/Old| Option 1 | Option 2 | COMMENTAIRE
222 345533-1  |FACADE AVANT 2704 1 55 P14
223 266192-7  |VIS AUTOFOREUSE 4X14 4 P1
225 911253-5 | VIS TETE RONDE M5X30 2 P1
226 922146-1 | VIS TETE CREUSE 4X25 1 65 P2
227 418908-8  |EMBOUT DE PROTECTION 2704 1 0 P3
228 286212-1 | CAPUCHON 20 4 65 P2
229 154608-3  |BATI CPL 2704 1 7 P34

C10 |810107-2  |CAUTION LABEL 1

C20 |819176-0  |MAKITA LOGO PLATE 3
230 2659956 | VIS 4X18 2 * |0 P1
230-1 [265A48-7 |TAPPING SCREW 4X18 0 2
231 687052-4  |BARRETTE FIXATION 20mm 1 0 P1
232 682516-3 |MANCHON CABLE 9,3MM INT. 1 * |1 P6
232-1 [682504-0  |MANCHON CABLE 2 FILS 0 1 1 P6
233 665865-3 |CABLE ALIM 6953 1.0-2-2.5 1 P23
234 931302-2 |ECROU HEX.M6 2 0 P3
235 271318-8  |ENTRETOISE 2 0 P3
236 941151-9  |RONDELLE PLATE 6 2 0 P1
237 921342-8 | VIS HEX M6x25 2 0 P1
238 271320-1  |ENTRETOISE 1 1 P6

D10 INC. 239
239 252197-3  |ECROU M14 1 65 P2
240 421926-7  |SUPPORT 1 25 P11
241 931402-8  |ECROU HEXAGONAL M8 1 0 P1
242 253797-2 | RONDELLE PLATE 14 1 65 P2
243 265537-6  |BOULON M14X65 1 P10
244 921462-8 | VIS M8x40 1 0 P1
245 854B85-8  |2704N NAME PLATE 1
246 911344-2 | VIS M6X25 4 65 P2
247 252197-3  |ECROU M14 1 65 P2
310 257262-3  |BAGUE 16 1 65 P2
311 262559-7  |BAGUE 14 1 0 P1
312 345536-5 |CARTER DE BASE 2704 1 9 P25
313 266192-7  |VIS AUTOFOREUSE 4X14 4 0 P1
314 418618-7 |AXE 1 0 P3
315 418618-7  |AXE 1 0 P3
316 418616-1 |BOUTON INTERRUPTEUR “ON” 1 1 P4
317 443103-1  |BAGUE FEUTRE 1 0 P1
318 443103-1  |BAGUE FEUTRE 1 0 P1
319 231025-5 |RESSORT 8 1 0 P1
320 231025-5 |RESSORT 8 1 0 P1
321 253186-1 |RONDELLE SPECIALE 7 1 0 P3
322 253186-1 | RONDELLE SPECIALE 7 1 0 P3
323 418617-9  |BOUTON INTERRUPTEUR “OFF” 1 1 P4
324 652772-9  |RELAIS 305.232.01 1 35 P30

Please order the parts with part number.

Print Date 27/1/2020




Model No.2704N 260MM TABLE SAW

Position Ré;‘iéér ooce Description Echange| QTE |New/Old| Option 1 | Option 2 | COMMENTAIRE
325 6316132 | SIOULT DEMARRAGE 1 13 P23
326 654561-8 | COSSE 2012NB 1 1 P4
327 645006-7 | FUNDARVATENR 1 2 P8
w0 |owoss|SOUENSATELR | "
329 646049-2 |BOBINAGE 1 4 P13
330 265740-9 | VIS M5X15 2 P8
331 317879-5 |COULISSE 2 2 P8
332 324564-3 | TIGE ARRIERE 2704 2 25 P11
333 345537-3 | TRAVERSE ARRIERE 2704 1 1 P20
334 922221-3 | VIS TETE HEX M5X16 4 65 P2
335 931502-4 |ECROU HEX STANDARD M10 2 65 P2
336 961016-9  |BAGUE D'ARRET E-10 2 P1
337 911233-1 | VIS TETE RONDE M5X20 1 P1
338 232387-4 | TORSION SPRING 17 1
339 326991-0  |SLEEVE 8 1
340 347232-1  |FINGER L 1
341 253010-8  |RONDELLE PLATE 6 1 65 P2
342 252014-7 |ECROU HEXAGONAL M6 1 65 P2
343 347234-7  |RIVING KNIFE 1
AO1 B-17712 T.C.T. SAW BLADE 260X30X24T 1
A02 419093-0  [JOINT 1 1 P5
A03 457742-1  |PUSH STICK 1
A04 781038-1 | CLE DE 19 1 1 P6
A05 782024-5 |CLE DE 13-22 1 1 P6
A06 783203-8  |CLE BTR5 1 2 A10
A07 122734-6 | GUIDE D'ANGLE CPL 2704 1 x |5 P27
D10 COMPO-PARTS *
A07-1 |127069-0 |ANGLE RULE ASSEMBLY < 1
D10 COMPO-PARTS
AGB 1297396 Z(;EOCE‘LE DE DELIGNAGE COMPL. ] 4 ALO
D10 COMPO-PARTS

Please order the parts with part number.

Print Date 27/1/2020




